

TEST REPORT

57351

Date received:

13-04-05

Date of issue:

03-05-05

FORNASARIG

VIA SAN GIOVANNI, 106  
33044 MANZANO (UD)  
ITALY

Sample name:

AVEDA chair / Sedia mod. AVEDA

## Performance Characteristics:

Defects before test:

None.



Report consists of 1 attached sheet.

Head of Department



Chief Executive  
Dott. Ing. Angelo Speranza

Sample name is declared by the company who asked for the test. This report relates to the samples submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Note that the words "tested by Catas" may be used in subsequent publicity for the product; "approved" must not be used.

TEST REPORT

57351 / 1

Date received: 13-04-05  
Date of test: 21-04-05  
Date of issue: 03-05-05



Sample name: AVEDA chair / Sedia mod. AVEDA

FORNASARIG  
VIA SAN GIOVANNI, 106  
33044 MANZANO (UD)  
ITALY

**Seat and back fatigue test EN 1728/2000**

Seat and back fatigue test, clause 6.7

Test results:

Seat force N	Back force N	Number of cycles	Remarks
1.000	330	150.000	No defects

Note:

The test has been carried out according to table 1 of UNI 10977/2002, level 4.

Head of Department




Chief Executive  
Dott. Ing. Angelo Speranza

